

Simplified Report No.: 14_05978-1-a

Receipt date: May 21st of 2014
 Test end date: June 24th of 2014
 Fecha de emisión: July 2nd of 2014

Page 1 of 1

Client: THERMOCORK
 Contact person: THERMOCORK
 Address: Polígono Industrial Calle F Nave 9
 Town: 31592 Cintruénigo (Navarra)

REFERENCE	STANDARD	TITLE	SAMPLE	DISTANCE BETWEEN SUPPORTS (mm)	MAXIMUM FORCE (N)	BENDING STRENGTH (N/mm ²)	
Projected cork samples THERMOCORK	UNE-EN 310:1994	Determination of modulus of elasticity in bending and of bending strength	Transversal	1	120	1.2	0.187
				2	120	1.7	0.246
				3	120	2.3	0.248
				4	120	1.9	0.301
				5	120	1.6	0.210
				6	120	2.5	0.245
				Average			0.2
				Standard deviation			0.04
			Longitudinal	1	120	1.5	0.250
				2	120	1.3	0.226
				3	120	1.7	0.282
				4	120	1.7	0.287
				5	120	1.9	0.292
				6	120	1.8	0.289
Average				0.3			
Standard deviation			0.03				

* In case of a lawsuit, the original Spanish version shall be taken as reference.
 * The results of this report concern only and exclusively to the material tested.
 * The complete information related to the required tests is at client's disposal on request.
 * This report may not be reproduced without the express authorisation of FUNDACIÓN TECNALIA R&I, except where done so in its entirety.